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REDACTED

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description

CASTER

Sample Receiving Date

JUN.15, 2015

Test Performing Date

JUN.15, 2015 TO JUN.28, 2015

Test Result Summary

No.

Test(s) Requested Result(s) Comments

1

ANSI/BIFMA X5.1-2011

Clause 17.1

PASS s

For further details, please refer to the following page(s)

Signed for and on behalf of

SGS-CSTC Co., Ltd. Anji Branch

David Fan
Approved Signatory
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Test Conducted: ANSI/BIFMA X5.1-2011 General-Puropse office chairs -Tests

Test Result:
Test ltem Test Principle & Requirement Test Result
Casle P ChaEBass There shall be no loss of serviceability after cycling a minimum

Durability Test ~Cyclic travel of 762mm (30in.) for 2,000 cycles over a surface: with
(for Pedestal Base Chairs) obstacles a}nd then 98,000 cycles over a surface without
(Clause 17.1) obstacles with a 113kg (250lb.) load on seat. The caster should
j not separate under 22N (5Ibs.) pulling force.
Remark: 1. Test was applied after attaching the sample to a base.

Pass
(See remark 1)

Sample Photo:

Sample view 1 Sample view 2

SGS authenticate the photo on original report only
***End of Report***
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